

## 紡織實驗室

**Test Report** 報告號碼: TXA0999B /2022 /SP 日期: 2022 年 10 月 25 日 頁數: 二 之 一 頁

碩勛有限公司  
桃園市蘆竹區興榮里中正路 303 號 12 樓之 2

我們依照客戶的要求, 根據申請者送交的樣品進行測試如下:

樣品敘述 : 一塊台車直紋刷毛針織布  
顏色 : 黑色  
成份 : CVC  
布重 : 640g/yd  
最終產品 : 衣服  
訂單號碼 : TW13/22  
生產 / 供應商 : 碩勛有限公司  
原產國家 : 台灣  
申請者 : 謙武針織實業有限公司  
收件日期 : 2022 年 10 月 13 日  
測試週期 : 2022 年 10 月 13 日至 2022 年 10 月 19 日  
測試項目&測試方法 : 依申請者要求進行下列測試  
測試結果 : 請參照下一頁結果

備註: 此份報告的測試結果摘錄自報告號碼 TXA0999/2022/SP, 日期: 2022 年 10 月 19 日。

台灣檢驗科技股份有限公司

胡順隆

胡順隆  
主任



"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

## 紡織實驗室

**Test Report** 報告號碼: TXA0999B /2022 /SP 日期: 2022 年 10 月 25 日 頁數: 二 之 二 頁

測試結果:

1. 起球檢驗 (依中華民國國家標準 CNS 8040 - L3140 - D-1 法 - 30 分鐘)

級數 4 級

2. 耐洗染色堅牢度 (參照中華民國國家標準 CNS 1494 - L3027 - A-1 法, 水洗溫度 30°C)

變褪色	4-5 級
染污	
醋酸纖維	4-5 級
棉纖維	4-5 級
尼龍纖維	4-5 級
聚酯纖維	4-5 級
亞克力纖維	4-5 級
羊毛纖維	4-5 級

備註: 級數依據 5 階灰色標評定, 1 為最差, 5 為最好

\*\*\* 結 束 \*\*\*

"Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and such sample(s) are retained for 1 months only." This test report cannot be reproduced, except in full, without prior written permission of the Company.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."